
 

TA Techno

47 CFR Pa

with the req

 

App

FCC

Pro

Mod

Rep

Issu

ology (Shangh

art 1 1.1310. 

quirements a

Pr

TA T
No.1

MP

plicant 

C ID 

duct 

del 

port No. 

ue Date 

hai) Co., Ltd. 

The test resu

s documente

repared by: 

Techn
45, Jintang R

PE TE

Positio

2AHRH

In-cab 

FT750

R2010

April 7

tested the ab

ults show that

ed in this repo

 
Yu Wang 

ology
Rd, Tangzhe

TEL: +8

FAX: +86-0

 
 
 
 
 
 

EST R
 

 
 

oning Univ

H-FT750

advance

-L43Q-G

0A0681-M

, 2021 

 
bove equipme

t the equipme

ort.  

Ap

 
y (Shan

n Industry P

86-021-50791

021-5079114

REPO

versal Inc

ed telema

GL 

M1V2 

ent in accorda

ent tested is c

pproved by:

nghai)
ark, Pudong 

1141/2/3 

41/2/3-8000

ORT 

c 

atics track

ance with the

capable of de

: Guangchan

) Co., L
Shanghai, C

 

ker 

e requirement

monstrating c

 
ng Fan 

Ltd. 
China 

ts in FCC 

compliance 



 
              MP

TA Techno
This report sh

1  Test L

1.1  N

1.2.  T

1.3  T

1.4  L

2  Desc

3  Maxim

4  Test R

ANNEX A

 

E Test Report 

logy (Shangh
hall not be repr

Laboratory ..

Notes of the 

Test facility .

Testing Loca

Laboratory E

ription of Eq

mum conduc

Result ........

A: The EUT A

                       

hai) Co., Ltd. 
roduced except 

..................

Test Repor

..................

ation ...........

Environment

quipment un

cted output 

..................

Appearance 

                     

         TA
t in full, without

Table

...................

rt .................

...................

...................

t ..................

der Test ......

power (mea

...................

...................

                       

A-MB-01-013S
t the written ap

  

e of Con

...................

...................

...................

...................

...................

...................

asured) and 

...................

...................

 
                     

S            
pproval of TA Te

tents 

..................

..................

..................

..................

..................

..................

antenna Ga

..................

..................

              Repo

            
echnology (Shan

..................

..................

..................

..................

..................

..................

ain ..............

..................

..................

ort No.: R2010A

       Page
nghai) Co., Ltd. 

...................

...................

...................

...................

...................

...................

...................

...................

...................

A0681‐M1V2 

e 2 of 11     
             

................ 4

................ 4

................ 4

................ 4

................ 5

................ 6

................ 7

................ 8

............... 11

            

 

 

 

 

 

 

 

 

 

 



 
              MP

TA Techno
This report sh

 

Ve

R

R

Re

No

the

de

 

E Test Report 

logy (Shangh
hall not be repr

ersion 

Rev.0 Initi

Rev.1 Upd

ev.12 Upd

ote: This rev

e previously 

stroy the pre

                       

hai) Co., Ltd. 
roduced except 

ial issue of r

date data 

date data 

ised report (

issued repo

eviously issu

                     

         TA
t in full, without

Revision d

report. 

(Report No.

ort (Report N

ued report a

                       

A-MB-01-013S
t the written ap

description

R2010A068

No. R2010A0

and dispose 

 
                     

S            
pproval of TA Te

81-M1V2) su

0681-M1V1

of it accordi

              Repo

            
echnology (Shan

Is

Janu

Ma

Ap

upersedes a

). Please dis

ingly. 

ort No.: R2010A

       Page
nghai) Co., Ltd. 

ssue Date 

uary 18, 202

rch 9, 2021 

pril 7, 2021 

and replaces

scard or 

A0681‐M1V2 

e 3 of 11     
             

1 

s 

             



 
              MP

TA Techno
This report sh

1 Test

1.1 Not

This repor

(shangha

conditions

into accou

regulatory

1.2. Tes

FCC (Des

TA Techn

list of test 

 

1.3 Tes

Compa

Addres

City: 

Post co

Country

Contac

Telepho

Fax: 

Website

E-mail: 

 

E Test Report 

logy (Shangh
hall not be repr

t Labora

tes of the 

rt shall not b

ai) co., Ltd.T

s and modes

unt and are p

y compliance

st facility 

signation nu

ology (Shan

facilities rec

sting Loca

any: TA

s: No

Sh

ode: 20

y: P. 

t: Fa

one: +8

+8

e: ht

fa

 

                       

hai) Co., Ltd. 
roduced except 

atory 

Test Repo

be reproduce

The results d

s of operatio

published fo

e of the app

 

umber: CN1

nghai) Co., L

cognized to 

ation 

A Technolog

o.145, Jinta

hanghai 

01201 

 R. China 

an Guangch

86-021-5079

86-021-5079

ttp://www.ta-

nguangchan

                     

         TA
t in full, without

ort 

ed in full or p

documented

on as describ

or informatio

licable stand

1179, Test F

Ltd. has bee

perform ele

y (Shangha

ng Rd, Tang

hang 

91141/2/3 

91141/2/3-8

-shanghai.co

ng@ta-shan

                       

A-MB-01-013S
t the written ap

partial, witho

d in this repo

bed herein .

onal purpose

dards stated

Firm Regist

n listed on th

ctromagneti

i) Co., Ltd.

gzhen Indus

000 

om 

nghai.com 

 
                     

S            
pproval of TA Te

out the writte

ort apply onl

Measureme

es only. This

d above.  

tration Num

he US Fede

ic emissions

stry Park, Pu

              Repo

            
echnology (Shan

en approval 

y to the test

ent Uncertai

 report is wr

mber: 44662

eral Commun

s measurem

udong Shang

ort No.: R2010A

       Page
nghai) Co., Ltd. 

 of TA techn

ted sample, 

nties were n

ritten to supp

26) 

nications Co

ments.  

ghai, China 

A0681‐M1V2 

e 4 of 11     
             

nology 

under the 

not taken 

port 

ommission 

             



 
              MP

TA Techno
This report sh

1.4 Lab

Temper

Relative

Ground

Ambien

Reflect

 

 

E Test Report 

logy (Shangh
hall not be repr

boratory E

rature 

e humidity 

d system res

nt noise is ch

ion of surrou

                       

hai) Co., Ltd. 
roduced except 

Environme

sistance 

hecked and 

unding objec

                     

         TA
t in full, without

ent 

found very 

cts is minim

                       

A-MB-01-013S
t the written ap

Min. = 18

Min. = 30

< 0.5 

low and in c

ized and in 

 
                     

S            
pproval of TA Te

8C, Max. = 

0%, Max. = 

compliance w

compliance 

              Repo

            
echnology (Shan

25 C 

70% 

with requirem

with require

ort No.: R2010A

       Page
nghai) Co., Ltd. 

ment of stan

ement of sta

A0681‐M1V2 

e 5 of 11     
             

ndards.

andards.

             



 
              MP

TA Techno
This report sh

2 Des

Client In

Applica

Applica

Manufa

Manufa

 

General T

Model 

Hardwa

Softwa

Date of

Date of

Note: 1

the

2. All in

Co., L

Uncerta

 

 

E Test Report 

logy (Shangh
hall not be repr

scription 

nformation 

ant 

ant address

acturer 

acturer add

Technologie

are Version

are Version 

f Testing: 

f Sample Re

. The EUT i

e applicant. 

dications of 

Ltd. based 

ainties were 

                       

hai) Co., Ltd. 
roduced except 

of Equip

Po

s 
46

St

Po

dress 
46

St

es 

F

n P

2

O

eceived O

s sent from 

f Pass/Fail in

on interpr

not taken in

                     

         TA
t in full, without

pment un

ositioning U

660 La Jolla

tates  

ositioning U

660 La Jolla

tates  

FT750-L43Q

P0 

.4.17 

October 15, 2

October 13, 2

the applican

n this report 

retations an

nto account 

                       

A-MB-01-013S
t the written ap

nder Tes

niversal Inc

a Village Driv

niversal Inc

a Village Driv

-GL 

2020~ Nove

2020 

nt to TA and

are opinion

nd/or obse

and are pub

 
                     

S            
pproval of TA Te

st 

ve Suite 110

ve Suite 110

ember 2, 202

d the informa

s expressed

rvations of

blished for in

              Repo

            
echnology (Shan

00,San Dieg

00,San Dieg

20 

ation of the E

d by TA Tech

f test resu

nformational

ort No.: R2010A

       Page
nghai) Co., Ltd. 

o,California

o,California

EUT is decla

hnology (Sha

ults. Measu

l purposes o

A0681‐M1V2 

e 6 of 11     
             

,United 

,United 

ared by 

anghai) 

urement 

only. 

             



 
              MP

TA Techno
This report sh

3 Max

The nume

Numeric g

Note: 

Division F

      To 

      1Tx

         

WC

WC

WC

L

L

L

L

L

L

L

Blueto

 

 

 

 

 

E Test Report 

logy (Shangh
hall not be repr

ximum co

eric gain (G)

gain (G)=10^

Band 

GSM 850 

GSM 1900

Factors  

average the

xslot = 1 tra

       => 

Band 

GSM 850 

GSM 1900 

CDMA Band

CDMA Band

CDMA Band

LTE Band 2

LTE Band 4

LTE Band 5

LTE Band 12

LTE Band 13

LTE Band 25

LTE Band 26

WIFI 2.4G 

ooth (Low En

                       

hai) Co., Ltd. 
roduced except 

onducted

 of the anten

^(antenna g

0 

e power, the

nsmit time s

conducted p

d II 

 IV 

d V 

2 

4 

5 

2 

3 

5 

6 

nergy) 

 

                     

         TA
t in full, without

d output

nna with a g

ain/10) 

Burst T

Powe

33

33

e division fac

slot out of 8 

power divide

Maximum 

Po

(dBm)

24.47

24.47

24.50

24.50

24.50

24.00

24.00

24.00

24.00

24.00

24.00

24.00

18.50

8.50 

                       

A-MB-01-013S
t the written ap

t power (

gain specifie

Turn up 

r(dBm) 

3.5 

3.5 

ctor is as fol

time slots 

ed by (8/1)  

 

 

Conducted 

ower (dBm)

(m

279

279

281

281

281

251

251

251

251

251

251

251

70

7.0

 
                     

S            
pproval of TA Te

(measure

ed in dB is de

Division

Factors (d

-9.03

-9.03

lows: 

=> -9.03 dB

Output 

mW) 

9.898  

9.898  

1.838  

1.838  

1.838  

1.189  

1.189  

1.189  

1.189  

1.189  

1.189  

1.189  

.795  

079  

              Repo

            
echnology (Shan

ed) and a

etermined b

n 

dB)

Time

B 

Antenna Ga

(dBi) 

2.0 

2.0 

2.0 

2.0 

2.0 

2.0 

2.0 

2.0 

2.0 

2.0 

2.0 

2.0 

1.0 

1.0 

ort No.: R2010A

       Page
nghai) Co., Ltd. 

antenna 

by 

e-Averaged T

Power (dB

24.47 

24.47 

ain 
Num

1

1

1

1

1

1

1

1

1

1

1

1

1

1

A0681‐M1V2 

e 7 of 11     
             

Gain 

Tune up 

m) 

meric gain

1.585  

1.585  

1.585  

1.585  

1.585  

1.585  

1.585  

1.585  

1.585  

1.585  

1.585  

1.585  

1.259  

1.259  

             



 

 
              MP

TA Techno
This report sh

4 Test

Accor

(MPE)

Note1. Oc

conseque

exposure 

also apply

controlled

Note2: Ge

be expose

fully aware

E Test Report 

logy (Shangh
hall not be repr

t Result 

ding to sect

) are as follo

ccupational/c

nce of their 

and can exe

y in situation

 limits apply

eneral popul

ed, or in whi

e of the pote

                       

hai) Co., Ltd. 
roduced except 

 

ion 1.1310 o

owing 

controlled lim

employmen

ercise contro

ns when an i

y provided h

ation/uncon

ch persons 

ential for exp

                     

         TA
t in full, without

of FCC 47 C

mits apply in

nt provided t

ol over their

individual is 

e or she is m

ntrolled expo

that are exp

posure or ca

                       

A-MB-01-013S
t the written ap

CFR Part 1, 

n situations 

those person

r exposure. L

transient th

made aware

osures apply

posed as a c

an not exerc

 
                     

S            
pproval of TA Te

limits for ma

in which per

ns are fully a

Limits for oc

rough a loca

e of the pote

y in situation

consequence

cise control o

              Repo

            
echnology (Shan

aximum perm

rsons are ex

aware of the

ccupational/c

ation where 

ntial for exp

s in which th

e of their em

over their ex

ort No.: R2010A

       Page
nghai) Co., Ltd. 

missible exp

xposed as a

e potential fo

controlled ex

occupationa

posure. 

he general p

mployment m

xposure. 

A0681‐M1V2 

e 8 of 11     
             

posure 

 

or 

xposure 

al / 

public may 

may not be 

             



 

 
              MP

TA Techno
This report sh

The ma

 

E Test Report 

logy (Shangh
hall not be repr

aximum perm

Ba

GSM

GSM

WCDMA

WCDMA

WCDMA

LTE B

LTE B

LTE B

LTE B

LTE B

LTE B

LTE B

Wi-F

Bluetooth (

                       

hai) Co., Ltd. 
roduced except 

missible exp

and 

M850 

M1900 

A Band II 

A Band IV 

A Band V 

Band 2 

Band 4 

Band 5 

Band 12 

Band 13 

Band 25 

Band 26 

i 2.4G 

Low Energy

 

                     

         TA
t in full, without

posure for 30

y) 

                       

A-MB-01-013S
t the written ap

00~1500 MH

The

 
                     

S            
pproval of TA Te

Hz is f/1500,

e maximum 

0.55

1.0

1.0

1.0

0.55

1.0

1.0

0.55

0.47

0.52

1.0

0.55

1.0

1.0

              Repo

            
echnology (Shan

, for 1500~1

permissible

5mW/cm2 

0mW/cm2 

0mW/cm2 

0mW/cm2 

5mW/cm2 

0mW/cm2 

0mW/cm2 

5mW/cm2 

7mW/cm2 

2mW/cm2 

0mW/cm2 

5mW/cm2 

0mW/cm2 

0mW/cm2 

ort No.: R2010A

       Page
nghai) Co., Ltd. 

00,000MHz

 exposure 

A0681‐M1V2 

e 9 of 11     
             

z is 1.0.So

             



 

 

 
              MP

TA Techno
This report sh

RF Expos

The follow

provided. 

antenna g

Equation f

Where: S 
P 

G 

R 

G

WC

WCD

WCD

LT

LT

LT

LT

LT

LT

LT

W

Bluetoo

Note: R = 

∏= 3

    The M

 

So the sim

∑of MPE 

 

Note: For t

dista

E Test Report 

logy (Shangh
hall not be repr

sure Calcul

wing informa

This calcula

gain. The for

from KDB 44

= power de
= Time-ave

= the nume

= distance t

Band 

GSM850 

GSM1900 

DMA Band I

DMA Band IV

DMA Band V

TE Band 2 

TE Band 4 

TE Band 5 

TE Band 12 

TE Band 13 

TE Band 25 

TE Band 26 

Wi-Fi 2.4G 

oth (Low Ene

20cm 

3.1416 

MPE ratio = 

multaneous t

ratios=Wi-F

transmitters,

nce is less. 

                       

hai) Co., Ltd. 
roduced except 

ations: 

ation provide

ation is base

rmula shown

47498 D01 

nsity (in app
erage maxim

eric gain of t

to the cente

P

4

4

II 4

V 4

V 4

3

3

3

3

3

3

3

ergy) 

Mac Test R

transmitting 

i 2.4G + Ma

, minimum 

                     

         TA
t in full, without

es the minim

ed on the co

n in KDB 44

General RF

S

propriate uni
mum tune up

he antenna 

er of radiatio

PG (mW) 

443.609 

443.609 

446.684 

446.684 

446.684 

398.107 

398.107 

398.107 

398.107 

398.107 

398.107 

398.107 

89.125  

8.913  

esult÷Limit

antenna pa

ain antenna =

separation 

******END

                       

A-MB-01-013S
t the written ap

mum separat

nducted pow

7498 D01 is

F Exposure G

= PG / 4∏R

its, e.g. mW
p procedure 

 

n of the ante

Test Resu

(mW/cm
2

0.088 

0.088 

0.089 

0.089 

0.089 

0.079 

0.079 

0.079 

0.079 

0.079 

0.079 

0.079 

0.018 

0.002 

t Value 

airs as below

=0.169 +0.0

distance is

OF REPOR

 

 
                     

S            
pproval of TA Te

ion distance

wer, conside

s used in the

Guidance v0

R
2
 

W/cm
2
) 

(in appropria

enna (20 cm

ult 
2
) 

Limit V

(mW/

0.5

1.0

1.0

1.0

0.5

1.0

1.0

0.5

0.4

0.5

1.0

0.5

1.0

1.0

w: 

018=0.187<1

s 20cm, eve

RT ****** 

              Repo

            
echnology (Shan

e for the high

ering maxim

e calculation

06 (10/23/20

ate units, e.

m = limit for M

Value 

/cm
2
) 

The

r

550 0

00 0

00 0

00 0

550 0

00 0

00 0

550 0

70 0

520 0

00 0

550 0

00 0

00 0

1 

en if calcula

ort No.: R2010A

       Page
nghai) Co., Ltd. 

hest gain an

mum power a

n.  

015) is: 

g., mW) 

MPE) 

e MPE 

ratio 
Co

0.160  

0.088  

0.089  

0.089  

0.162  

0.079  

0.079  

0.144  

0.169  

0.152  

0.079  

0.144  

0.018  

0.002  

ations indic

A0681‐M1V2 

e 10 of 11    
             

ntenna 

and 

onclusion

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

cate MPE 

             



 
              MP

TA Techno
This report sh

ANNEX

 

The EUT 

E Test Report 

logy (Shangh
hall not be repr

X A: The 

Appearanc

                       

hai) Co., Ltd. 
roduced except 

EUT App

ce are subm

                     

         TA
t in full, without

pearance

mitted separ

                       

A-MB-01-013S
t the written ap

e  

rately. 

 

 
                     

S            
pproval of TA Te

              Repo

            
echnology (Shan

ort No.: R2010A

       Page
nghai) Co., Ltd. 

A0681‐M1V2 

e 11 of 11    
             

             


